R 655 DS

AO02

Valid from: | GUltig ab:
Valable & partir de: | Gyldig fra:
15.01.2018

Serial No.: | Maschinen Nr.:
No. de serie: | Fabrikationsnr.:
B065340181894

You can always find the latest
version of the Spare Parts List af
www .kongskilde.com

Reservedelsliste

Spare parts list
Ersatzteilliste

Liste de piece de rechange

(K)xonGSKILDE

Moving agriculture ahead



Bei Ersatzteilbestellungen ist die Fabrikationsnummer Ihrer Maschine unbedingt anzugeben.
Das erspart lhnen Zeit, Geld und Arger und erleichtert uns die Abfertigung.
Tragen Sie die Nummer Ihrer Maschine bitte hier ein:

N Geliefert am .......cccceeeeneeeen. [T 20........
dann haben Sie bei Ersatzteilbestellungen immer die Nummer bei der Hand.
Die Fabrikationsnummer ist im Rahmen eingeschlagen, siehe Figur.

Always state the serial number and if possible the year of the machine when ordering spare
parts whereby you save time and money and facilitates matters for us.
Please enter the number of your machine here:

I (o T Delivered on the ..........ccuueeee. [ 20........
Appropriate when ordering parts.
The serial number is located as shown on the figure.

Bestiller De reservedele sa opgiv venligst maskinens fabrikationsnummer og eventuelt
kebsar. Det sparer Dem tid, penge og eergrelser og os ungdigt besveer.
De kan notere nummeret p& Deres maskine her:

N Leveretden .....ccooovevneeenn.. [, 20........
sa har De det ved handen, nar De eventuelt skal bestille reservedele.
Fabrikationsnummeret findes indhugget i rammen, som vist pa figuren.

Lorsque vous commandez des piéces détachées, indiquez toujours le numéro de série de
votre machine et si possible son année de fabrication. Vous éviterez des pertes de temps et
vous nous faciliterez le travail.

Priere de noter ici le numéro de série de votre machine:

Ceci vous sera utile lorsque vous commanderez des piéces.
Le numéro de série est gravé dans le cadre comme indiqué sur la figure.




SPARE PARTS BOOK
ERSATZTEILKATALOG
CATALOGUE DE PIECES
RESERVEDELSKATALOG

The book is divided into 5 passages:

Description of the spare part book.

Number key for assembly parts.

Number key showing on which figures the spare part numbers can be found.
Figure key showing on which figures the parts can be found.

Spare parts list.

agrwnhE

Der Katalog ist in 5 Abschnitte eingeteilt:

Beschreibung des Ersatzteilkataloges.

Nummernschlissel fur Montagezubehor.

Nummernschlissel mit Angabe der jeweiligen Ersatzteilnummer.
Figurliste mit Angabe, auf welche Figuren die Teile zu finden sind.
Ersatzteilliste.

arONPE

Le catalogue est divisé en 5 sections:

Description du catalogue de piéces.

Liste de pieces de montage.

Numéros des piéces de rechange indiquant le numéro de figure.
Liste des figures indiquant sur quelle figure se trouvent les pieces.
Liste de piéces de rechange.

agkrwnhE

Kataloget er opdelt i 5 afsnit:

Beskrivelse af reservedelskataloget.

Nummernggle for monteringsdele.

Nummernggle - viser pa hvilke figurer reservedelsnumrene findes.
Figurnggle - viser pa hvilke figurer delene findes.
Reservedelsliste.

arNE



Description of the spare parts book:
Beschreibung des Ersatzteilkataloges:
Discription du catalogue de piéces:
Beskrivelse af reservedelskataloget:

The spare parts book is built up as follows:

Fig. 01-29 Standard Fig. 50-59 Hub
Fig. 30-39 Gear Fig. 60-79 Variation of standard (Accessory)
Fig. 40-49 PTO drives Fig. 80- Accessory

Der Ersatzkatalog ist so aufgebaut:
Fig. 50-59 Nabe

Fig. 60-79 Variation vom Standard (Zubehor)
Fig. 80-

Fig. 01-29 Standard
Fig. 30-39 Getriebe
Fig. 40-49 Gelenkwellen

Zubehor

Le catalogue de piéces est arrangé comme suit:

Fig. 01-29 Standard
Fig. 30-39 Boitier
Fig. 40-49 Arbres a cardan

Fig. 50-59 Moyeu
Fig. 60-79 Variation du standard (Accessoire)
Fig. 80-

Accessoire

Reservedelskataloget er opbygget saledes:

Fig. 01-29 Standard Fig. 50-59 Nav
Fig. 30-39 Gear Fig. 60-79 Variation af standard (Tilbehgr)
Fig. 40-49 Kraftoverfgringsaksler Fig. 80- Tilbehar

Postion No.:

The position No. marked “()”
is not standard.

Is delivered as accessory.

Positionsnummer:

Die Positionsnummer, die mit “()”
gezeichnet ist, ist nicht der Standard.
Wird als Zubehgar geliefert.

No de pos.:

Le numéro de position marqué d’un “()”
n’est pas une piéce standard.

Livrée comme accessoire.

Pos. nr.:.

Positionsnummer meerket med.”()”
er ikke standard.

Leveres som tilbehgr

Quantity:

States quantity of parts for machine.
In connection with subassemblies:
Quantity for the assembly.

Anzahl:

Anzahl Teile je maschine.
Bei Untersammlungen:
Anzahl je Sammlung.

Quantité:

Quantité de piéces par machine.
Pour les sous-assemblages: piéces
par assemblage.

Antal:

—

POS. VARENUMMER ANTAL BENEVNELSE BEZEICHNUNG DESIGNATION

Antal dele pr. maskine.
Ved undersamlinger: dele pr. samling.

HERTIL, DAZU
TO THIS, A CECI

33. 1340-9153 T 2 KRYDS
KREUTZGARNITUR

33.1 1350-7005 2 KRYDS
KREUTZGARNITUR
>=0003219

PROFILAKSEL
PROFILGABEL

34. 1340-0196 1

34.1 1350-8008 1 PROFILAKSEL
PROFILGABEL

>=0003249

Article no.:

The article no. marked “T” is not
standard. Is delivered as accessories.
the article no. marked “+”:
Modification is being made.

Warenummer:

Ist eine Warennummer mit "T" ge-
kennzeichnet, wird sie als Zubehor
geliefert.

Eine Warennummer mit "+" ist als
Modifikation unterwegs.

No. D’article:

Le no d’'article marqué d’'un “T” n’est pas
un article standard. Livré comme
accessoire.

No. d’article marqué de “+”:

Une modification viendra.

Varenr.:

Varenummer meerket med "T" er ikke
standard. Leveres som tilbehgr.
Varenummer meerket med "+" :
&ndring undervejs.

Designation:

>=0003219 <=0003448

Spare part used for machine from
serial No. 3219 up to No. 3448 both
Nos. included.

Benennung:

>=0003219 <=0003448
Ersatzteil flir Maschinen von
Fabrikationsnummer 3219 bis
Nr. 3448.

Désignation:

>=0003219 <=0003448

Piéce de rechange employée sur
machines a partir de no de série 3219
jusqg'a et y compris no 3448.

Benavnelse:

>=0003219 <=0003448

Reservedel anvendt pa maskine fra og
med fabrikationsnummer 3219 til

og med nr. 3448

>=0003219 <=0003448

>=0003219 <=0003448

CENTRE 1341-9187 1

CENTRE 1350-9052 4

1350-9104 1

PROFIL FORK

PROFIL FORK

To this:

States which and how many mounting
parts (screws, nuts, discs etc.)

are used with the spare part.

See under number key for assembly parts

Dazu:

Angabe von Montierungsteilen
(Schrauben, Muttern, Scheiben usw.)
die zusammen mit dem Ersatzteil
angewendet werden sollen. Siehe
Nummerschlissel

fur Montagezubehor.

Pour ceci:

Indique lesquelles et combien de

pieces de montage (vis, écrous, rondelles
etc.) sont employées avec la piéce de
rechange. Voir dans la liste de numéros
pour piéces de montage.

Hertil:

Angiver hvilke og hvor mange
monteringsdele (skruer, matrikker, skiver
osv.) der anvendes sammen med reserve-
delen. Se under nummernggle for
monteringsdele.




R-0011/2

Acc Part No

Nummernggle for monteringsdele -

Number key for assembly parts -

Beskrivelse

Bezeichnung

Nummerschlissel fir Montagezubehdr

Liste de pieces de montage

Designation

810699010

811213-2222
811213-3322
811213-4224
811213-4322
811213-4324
811213-4422
811213-5324
811213-5422
811213-5622
811213-5721
811214-2328
811214-3322
811214-3324
811214-4126
811214-4127
811214-4322
811214-4334
811214-4622
811214-5422
811215-2224
811216-1121
811219-0245
811219-0540
811220-1321
811220-1322
811220-1323
811220-2321
811220-3321
811220-4321
811220-4326
811220-5122
811220-5222
811220-5321
811241-1106
811241-1202
811241-1207
811241-1405
811241-1503
811241-2202
811241-2401
811241-2406
811241-3403
811241-3509
811241-4502
811241-5301
811241-6604
811241-6901
811241-6902
811241-6903
811241-6906
811241-7202
811241-7906
811241-8909
811241-8913
811241-9926
811241-9927
811241-9928
811242-9020
811242-9024
811242-9026
811251-1203
811251-3204
811251-3303
811251-4203
811251-4206
811251-4401
811251-5305
811252-3102
811252-4102
811255-3202
811255-5102
811317-9270
811391-1013
811434-0113
811602040

SKIVE
STALSETSKRUE M8-20
STALSETSKRUE M10-30
STALSETSKRUE M12-25
STALSETSKRUE M12-30
STALSETSKRUE M12-35
STALSETSKRUE M12-40
STALSETSKRUE M16-35
STALSETSKRUE M16-40
STALSETSKRUE M16-60
STALSETSKRUE M16-90

STALSETSKRUE M8-90 GALV.

STALSKRUE M10-70
STALSKRUE M10-75
STALSKRUE M12-45
STALSKRUE M12-45
STALSKRUE M12-70 KV 8.8

ST.SKR MF14X1,5-90 8.8 G

STALSKRUE M12-190
STALSKRUE M16-100
BREDDESKRUE M8-25
MASKINSKRUE M4-25
UNBRACOSKRUE M12-30 MC
SKRUE M12-1,5-30

NYLOC MJTRIK M4 DIN 985-8

NYLOC M@TRIK M5

NYLOC M@TRIK M6

NYLOC M@TRIK M8

NYLOC M@TRIK M10
NYLOC M@TRIK M12
NYLOC M@TRIK M14-1,5
STALM@TRIK M16
STALM@TRIK M16 H 8M/M
NYLOC M@TRIK M16

SPENDESKIVE 4,3-9-0,8 GALV.

SPENDESKIVE 8,4-16-1,6
SPENDESKIVE 6,4-12-1,6
SPENDESKIVE R5,5-18-2
SPENDESKIVE 9-28-3
SPENDESKIVE 12-18-1,5
SPENDESKIVE 11-20-2,5
SPENDESKIVE 13-19-1
SPENDESKIVE 13-25-2,5
SPENDESKIVE 13-37-3

SPENDESKIVE 17-30-3 STAL

SPENDESKIVE 20,2-34-1,5
SPENDESKIVE 25-44-4
SPENDESKIVE 25-35-0,3
SPENDESKIVE 25-35-0,5
SPENDESKIVE 25-35-1
PASSKIVE 26.0-37-2.0
SPENDESKIVE 30,5-39,5-1
SPENDESKIVE 30-42-2,5
PASSKIVE 35-45-1,0
SPENDESKIVE 35-45-2,5
SPENDESKIVE 60-75-0,3
SPENDESKIVE 60-75-0,5
SPENDESKIVE 60-75-1,0
FJEDERRING A10
FJEDERRING Al4, GALV.
FJEDERRING Al2, GALV.
SPENDESTIFT 3,5-32
SPENDESTIFT 5,0-30
SPENDESTIFT 5,0-40
SPENDESTIFT 6,0-30
SPENDESTIFT 6,0-32
SPENDESTIFT 6-50
SPENDESTIFT 8,0-40
SPLIT 4-25

SPLIT 5-25

LASERING 35 MM UDVENDIG
LASERING 62 MM INDVENDIG

PAKNINGSSET

KOBLING F. FLADKABEL
TALLERKENFJEDER
SKIVE

SCHEIBE

ST. SETSCHRAUBE M8-20
ST. SETSCHRAUBE M10-30
ST. SETSCHRAUBE M12-25
ST. SETSCHRAUBE M12-30
ST. SETSCHRAUBE M12-35
ST. SETSCHRAUBE M12-40
ST. SETSCHRAUBE M16-35
ST. SETSCHRAUBE M16-40
STEEL SET SCREW M16-60
ST. SETSCHRAUBE M16-90
STAHLSCHRAUBE M8-90 GA

STAHLSECHSKANTSCHRAUBE M10-70

STAHLSECHSKANTSCHR. M1

STAHLSECHSKANTSCHRAUBE M12-45
STAHLSECHSKT. SCHRAUBE M12-45
STAHLSECHSKANTSCHR.M12-70 Q8.8
ST.SCHRAUBE MF14X1,5-90 8.8 G

STAHLSCHRAUBE M12-190

STAHLSECHSKANTSCHRAUBE M16-100

FLACHRUNDSCHRAUBE M8-2
ZYLINDERSCHRAUBE M4-25

INNENSECHSK. SCHR. M12-30 MC
10.9

SCHRAUBE M12-1,5-30
NYLOC MUTTER M4 DIN 98
NYLOC MUTTER M5
NYLOC MUTTER M6
NYLOC MUTTER M8
NYLOC MUTTER M10
NYLOC MUTTER M12
NYLOC MUTTER M14-1,5
STAHLMUTTER M16
STAHLMUTTER M16 H 8M/M
NYLOC MUTTER M16
SCHEIBE 4,3-9-0,8 GALV
SCHEIBE 8,4-16-1,6
SCHEIBE 6,4-12-1,6
SCHEIBE R5,5-18-2
SCHEIBE 9-28-3
SCHEIBE 12-18-1,5
SCHEIBE 11-20-2,5
UNTERLEGRING 13-19-1
SCHEIBE 13-25-2,5
SCHEIBE 13-37-3
SCHEIBE 17-30-3 STAHL
SCHEIBE 20,2-34-1,5
SCHEIBE 25-44-4
SCHEIBE 25-35-0,3
SCHEIBE 25-35-0,5
SCHEIBE 25-35-1
PASSCHEIBE

SCHEIBE 30,5-39,5-1
SCHEIBE 30-42-2,5
SCHEIBE 35-45-1,0
SCHEIBE 35-45-2,5
SCHEIBE 60-75-0,3
SCHEIBE 60-75-0,5
SCHEIBE 60-75-1,0
FEDERRING A10
FEDERRING Al4
FEDERRING Al2
SPANNSTIFT 3,5-32
SPANNSTIFT 5,0-30
SPANNSTIFT 5,0-40
SPANNSTIFT 6,0-30
SPANNSTIFT 6,0-32
SPANNSTIFT 6-50
SPANNSTIET 8,0-40
SPLINT 4-25

SPLINT 5-25

SICHERUNGSRING 35 MM AUSSEN

SICHERUNGSRING 62 MM I
DICHTUNGSSATS

KUPPLUNG F. FLACHKABEL
TELLERFEDER

SCHEIBE

Lv.

0-75

5

5-8

GALV.

NNEN

WASHER

STEEL SET SCREW M8-20
STEEL SET SCREW M10-30
STEEL SET SCREW M12-25
STEEL SET SCREW M12-30
STEEL SET SCREW M12-35
STEEL SET SCREW M12-40
STEEL SET SCREW M16-35
STEEL SET SCREW M16-40
ST. SETSCHRAUBE M16-60
STEEL SET SCREW M16-90

STEEL SET SCREW M8-90 GALV.

STEEL SCREW M10-70
STEEL SCREW M10-75
STEEL SCREW M12-45
STEEL SCREW M12-45

STEEL SCREW M12-70 Q 8.8

STELL NUT MF14X1,5-90 8.8 G

STEEL SCREW M12-190
STEEL SCREW M16-100
CARRIAGE SCREW M8-25
MACHINE SCREW M4-25
ALLEN SCREW M12-30 MC
SCREW M12-1,5-30
NYLOC NUT M4 DIN 985-8
NYLOC NUT M5

NYLOC NUT M6

NYLOC NUT M8

NYLOC NUT M10

NYLOC NUT M12

NYLOC NUT M14-1,5
STEEL NUT M16

STEEL NUT M16 H 8M/M
NYLOC NUT M16

WASHER 4,3-9-0,8 GALV.
WASHER 8,4-16-1,6
WASHER 6,4-12-1,6
WASHER R5,5-18-2
WASHER 9-28-3

WASHER 12-15-1.5
WASHER 11-20-2,5
FLAT WASHER 13-19-1
WASHER 13-25-2,5
WASHER 13-37-3
WASHER 17-30-3 STEEL
WASHER 20,2-34-1,5
WASHER 25-44-4
WASHER 25-35-0,3
WASHER 25-35-0,5
WASHER 25-35-1

SHIM RING

WASHER 30,5-39,5-1
WASHER 30-42-2,5
WASHER 35-45-1.0
WASHER 35-45-2,5
WASHER 60-75-0,3
WASHER 60-75-0,5
WASHER 60-75-1,0
SPRING RING Al0
SPRING RING Al4
SPRING RING Al12
SPECIAL PIN 3,5-32
SPECIAL PIN 5,0-30
SPECIAL PIN 5,0-40
SPECIAL PIN 6,0-30
SPECIAL PIN 6,0-32
SPECIAL PIN 6-50
SPECIAL PIN 8,0-40
COTTER PIN 4-25
COTTER PIN 5-25

SNAP RING 35 MM OUTER
SNAP RING 62 MM INNER
SET OF GASKETS

CONNECTOR F. FLAT CABLE

DISC SPRING
WASHER

10.



R-0011/2

Nummernggle - Nummerschliissel - Number key - Liste des numeros

Part number FigRev. Pos. Rev. Part number Fig. Rev. Pos Rev. Part number Fig. Rev. Pos. Rev.
811214-3426 085 012 811214-5422 083 003 811215-2224 083 013
811220-2620 083 014 811220-3321 083 008 811220-3321 085 014
811220-5321 083 005 811241-2408 085 013 811241-4502 083 004
811251-3402 004 016 811251-3402 005 016 811251-5404 004 015
811251-5404 005 015 811251-8402 004 014 811251-8402 005 014
811254-4201 004 017 811254-4201 005 017 811311-8648 008 041
811311-8648 083 009 811311-8701 010 013 811311-8711 010 012
811313-1101 001 012 811313-1101 004 020 811313-1101 005 020
811313-1103 002 008 811313-1103 003 008 811313-1103 081 011
811313-3101 001 013 811317-0435 010 002 811331-2304 002 003
811331-2304 003 003 811331-2308 002 010 811331-2308 003 010
811331-2312 002 024 811331-2312 003 024 811335-1104 010 011
811335-3201 004 007 811335-3201 005 007 811338-0154 002 011
811338-0154 003 011 811340-4203 040 000 811340-9004 040 011
811341-9070 040 023 811341-9071 040 027 811341-9151 040 021
811341-9855 040 012 811391-0505 083 019 811391-0506 008 042
811391-1004 083 001 811391-1011 083 016 811391-1014 083 017
811391-1015 083 018 811393-0109 008 018 811393-0111 008 015
811432-2297 006 006 811432-2299 009 005 811433-0292 006 011
811433-0292 009 013 811433-0298 009 016 811434-0115 085 008
811501-0001 040 005 811501-0002 040 004 811501-0101 040 025
812365-366X 009 006 812365-367X 009 007 812365-404X 009 008
812506-075X 001 006 812506-303X 001 008 812510-078X 004 031
812510-078X 005 031 812510-087X 002 028 812510-087X 003 028
812510-103X 081 010 812510-171X 081 020 812510-172X 081 021
812520-012X 004 026 812520-012X 005 026 812520-012X 080 006
812520-012X 081 019 812520-179X 006 007 812520-180X 006 009
812520-183X 008 040 812520-183X 083 011 812520-202X 001 015
812520-322X 086 004 813224-089X 009 012 813510-026X 004 029
813510-026X 005 029 813510-049X 004 033 813510-049X 005 033
813510-078X 080 001 813510-079X 080 002 813510-255X 002 019
813510-255X 003 019 813520-002X 008 037 813520-100X 001 004
813520-160X 083 002 813520-167X 001 016 813520-167X 030 001
813890-127X 014 000 814500-0028 085 000 814500-0081 083 000
814500-1014 086 000 814510-0005 080 000 814510-0006 081 000
81PR80-0537 014 017 81PR80-6604 008 038 81PR80-6604 014 003
81PR80-6604 083 012 81PR80-6607 086 005 81PR80-6608 086 006
81PR80-6609 014 015 81PR80-8205 014 013 81PR80-8534 014 009
81PR80-8535 014 010 81PR80-8536 014 008 81PR80-8537 014 007
811501-0102 040 026 811602020 085 001 811602050 085 003
810127330 006 003 810195140 009 010 810205800 010 018
810407060 008 030 810423391 010 001 810464040 004 010
810464040 005 010 810464050 002 015 810464050 003 015
810464150 004 333 810464150 005 333 810464750 083 015
810465500 002 004 810465500 003 004 810471130 001 007
810480310 010 017 810482690 086 001 810486950 010 004
810602140 006 012 810606900 081 012 810608660 006 008
810609270 004 030 810609270 005 030 810609280 004 027
810609280 005 027 810618240 004 265 810618240 005 265
810620781 002 025 810620781 003 025 810620820 002 009
810620820 003 009 810622900 004 023 810622900 005 023
810625450 008 027 810625700 004 035 810625700 005 035
810625850 004 321 810625850 005 361 810626140 002 022
810626140 003 022 810626340 002 012 810626340 003 012
810626550 002 029 810626550 003 029 810626910 004 028
810626910 005 028 810628900 009 009 810630190 081 001
810630200 081 002 810630501 081 025 810632420 001 001
810632430 006 001 810632440 001 002 810632450 001 003
810632461 009 001 810632470 009 002 810632480 004 004
810632480 005 004 810632490 004 006 810632490 005 006
810632500 008 021 810632510 008 020 810632520 001 011
810632530 009 011 810632550 008 004 810632560 008 013
810632570 008 031 810632580 008 029 810632590 008 024
810632600 008 005 810632620 008 026 810632650 009 015
810632660 009 014 810632670 006 002 810632680 009 004
810632691 006 004 810632700 001 005 810632730 004 011
810632730 005 011 810632740 004 012 810632740 005 012
810632750 010 010 810632760 006 005 810632770 009 003
810632780 001 009 810632790 008 011 810632800 008 009
810632810 008 006 810632820 008 017 810632830 008 014
810632840 008 003 810632940 008 010 810632980 001 010




R-0011/2

Nummernggle - Nummerschliissel - Number key - Liste des numeros

Part number FigRev. Pos. Rev. Part number Fig. Rev. Pos Rev. Part number Fig. Rev. Pos. Rev.
810633050 001 014 810633081 012 001 810634622 004 025
810634622 005 025 810635280 002 026 810635280 003 026
810635290 002 027 810635290 003 027 810638460 014 006
810639390 081 015 810639410 081 009 810644860 041 000
810647440 006 010 810649340 004 322 810649340 005 362
810661380 008 039 810661380 083 010 810666950 083 006
810673360 004 324 810673360 005 364 810699780 004 323
810699780 005 363 811192-0112 030 002 811214-3226 083 007
811400900 014 004 811400920 014 005 811400920 086 003
811407620 008 016 811410870 086 002 811417960 085 009
811602060 085 002 811602070 085 005 811602080 085 006
811604810 014 012 811612900 010 014 811625120 004 032
811625130 005 036 811625240 004 024 811625240 005 024
811639240 081 013 811650220 014 011 812010-394X 010 003
8287413244 014 016




Fig. 2

Fig. 4

Fig. 1

Fig. 30

16

15

Fig. 3




Fig. 6

Fig. 1

A\ thy
N
///
AR s
\
my)/ A«\WAU

— 10

[C)

Fig. 9

Fig.5

24

—

14; 15; 16

Fig. 8




Fig. 12

ffffff

Fig. 30

Fig. 10

18

11 12 13

~
—

11 12 13

Fig. 14

(BOTH SIDES)

11.06

10



Fig. 41

Fig. 81

Tilbehgr - Zubehor - Accessories

Fig. 40

Fig. 80

Tilbehgr - Zubehor - Accessories

11



Fig. 85

Tilbehgr - Zubehdr - Accessories

12

-

() e—

Fig. 83

Tilbehgr - Zubehor - Accessories

Fig. 86

Tilbehgr - Zubehor - Accessories

12



13



Fig. 1

14



R-0011/2 R 655 DS Figure No 001 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
001 810632420 1 HOVEDRAMME MAIN FRAME
HAUPTRAHMEN
002 810632440 1 OPHENG VENSTRE SUSPENSION LEFT
AUFHANGUNG LI
003 810632450 1 OPHENG H@JRE SUSPENSION RIGHT
AUFHANGUNG RE
004 813520-100X 1 GEARKONSOL GEARCONSOLE 811213-3322 4
GETRIEBEKONSOLE 811220-3321 4
005 810632700 1 KARDANAKSEL CARDAN SHAFT
KARDANWELLE VO
006 812506-075X 1 PROFILBJSNING PROFILE BUSH
PROFILBUCHSE
007 810471130 1 SPAENDELEJE BALL BEARING 811241-8913 2
SPANNLAGER 207-2RS NPPB 811255-3202 2
008 812506-303X 2 LEJEHUSHALVPART HALF OF BEARING HOUSING 811213-3322 2
LAGERGEHAEUSEHAELFTE 811220-3321 2
009 810632780 1 SKERM GUARD
SCHUTZROHR
010 810632980 2 RORBYJILE TUBE-STIRRUP 811213-2222 1
ROHRBUGEL 811220-2321 1
811241-1202 1
011 810632520 4 TAP 3506-046X PIROT 3506-046X 811251-3303 1
ZAPFEN GSW 3506-046X 811251-5305 1
012 811313-1101 3 SMZRENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
013 811313-3101 1 SMZRENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
014 810633050 2 BESKYTTELSE TIL KARDANAKSEL GUARD 811213-2222 4
SCHUTZ F. GELENKWELLE 811241-1503 4
015 812520-202X 2 AFSTANDSROER SPACER
DISTANZRING
016 813520-167X 1 GEAR GEAR 811219-0245 4
GETRIEBE 811241-3403 4

15



Fig. 2




R-0011/2 R 655 DS Figure No 002 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No
003 811331-2304 1 KUGLELEJE 6007 2RS BALL BEARING 6007 2RS
KUGELLAGER 6007 2RS
004 810465500 1 NALELEJE NEEDLE BUSHING
NADELHUELSE
008 811313-1103 1 SMZRENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
009 810620820 1 AFSTANDSRZR DISTANCE TUBE
DISTANZROHR GR
010 811331-2308 1 KUGLELEJE 6012 2RS BALL BEARING 6012 2RS 811241-9926
KUGELLAGER 6012 2RS 811241-9927
811241-9928
011 811338-0154 2 PASFEDER 14-6-50 FLAT KEY 14-6-50
FEDERKEIL 14-6-50
012 810626340 1 GEVIND PLADE PLATE WITH THREAD 810699010
GEWINDEPLATTE 811213-4322
015 810464050 1 NAVMJTRIK M55-2,0 SHAFT NUT M55-2,0
WELLENMUTTER M55-2,0
019 813510-255X 1 KRONEHJUL/AKSEL SET 81/12 CROWNWHEEL/SHAFTSET 81/12 811255-3202
TELLERRAD/WELLE SATZ 81/12 811255-5102
022 810626140 1 HUS HOUSING
GEHAEUSE
024 811331-2312 1 SPECIAL LEJE 6011-2RS SPECIAL BEARING 6011-2RS
SPEZIAL LAGER 6011-2RS
025 810620781 1 KURVE SKIVE CAM TRACK
KURVENSCHEIBE
026 810635280 1 LASEBLIK LOCKING PLATE
SICHERUNGSBLECH
027 810635290 1 PROP PLUG 811214-4126
BUTZEN 811220-4321
811241-3403
028 812510-087X 1 NAV 10A HUB 10A 811219-0540
NABE 10A 811242-9026
029 810626550 1 AKSELST@TTE AXLE SUPPORT

ACHSAUFNAHME GSW.

17



Fig. 3

18



R-0011/2 R 655 DS Figure No 003 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No
003 811331-2304 1 KUGLELEJE 6007 2RS BALL BEARING 6007 2RS
KUGELLAGER 6007 2RS
004 810465500 1 NALELEJE NEEDLE BUSHING
NADELHUELSE
008 811313-1103 1 SMZRENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
009 810620820 1 AFSTANDSR@OR DISTANCE TUBE
DISTANZROHR GR
010 811331-2308 1 KUGLELEJE 6012 2RS BALL BEARING 6012 2RS 811241-9926
KUGELLAGER 6012 2RS 811241-9927
811241-9928
011 811338-0154 2 PASFEDER 14-6-50 FLAT KEY 14-6-50
FEDERKEIL 14-6-50
012 810626340 1 GEVIND PLADE PLATE WITH THREAD 810699010
GEWINDEPLATTE 811213-4322
015 810464050 1 NAVM@TRIK M55-2,0 SHAFT NUT M55-2,0
WELLENMUTTER M55-2,0
019 813510-255X 1 KRONEHJUL/AKSEL SET 81/12 CROWNWHEEL/SHAFTSET 81/12 811255-3202
TELLERRAD/WELLE SATZ 81/12 811255-5102
022 810626140 1 HUS HOUSING
GEHAEUSE
024 811331-2312 1 SPECIAL LEJE 6011-2RS SPECIAL BEARING 6011-2RS
SPEZIAL LAGER 6011-2RS
025 810620781 1 KURVE SKIVE CAM TRACK
KURVENSCHEIBE
026 810635280 1 LASEBLIK LOCKING PLATE
SICHERUNGSBLECH
027 810635290 1 PROP PLUG 811214-4126
BUTZEN 811220-4321
811241-3403
028 812510-087X 1 NAV 10A HUB 10A 811219-0540
NABE 10A 811242-9026
029 810626550 1 AKSELST@TTE AXLE SUPPORT

ACHSAUFNAHME GSW.

19



Fig. 4

20



R-0011/2 R 655 DS Figure No 004 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
004 810632480 1 OPHENGSKONSOL SUSPENSION SUPPORT 811213-5422 2
AUFHAENGEKONSOLE 811220-5321 2
006 810632490 1 OPHENG SUSPENSION 811213-4322 8
AUFHANGUNG 811241-3403 8
007 811335-3201 2 LEJEBZSNING 30-25-40 BEARING BUSHING 30-25-40
LAGERBUCHSE 30-25-40
010 810464040 1 AXIAL KUGLELEJE AXIAL BALL BEARING
AXTAL-RILLENKUGELLAGER
011 810632730 1 DEL F. HANDTAG PIECE OF A HANDLE 811251-1203 1
TEIL F HANDGR. 811251-4206 1
012 810632740 1 HANDTAG HANDLE 811252-3102 1
HANDGRIFF
014 811251-8402 1 SPENDESTIFT 14-55 SPECIAL PIN 14-55
SPANNSTIFT 14-55
015 811251-5404 1 SPENDESTIFT 8-55 SPECIAL PIN 8-55
SPANNSTIFT 8-55
016 811251-3402 1 SPENDESTIFT 5-55 SPECIAL PIN 5-55
SPANNSTIFT 5-55
017 811254-4201 10 SIKRINGSSPLIT 10 MM SECURING PIN 10 MM
FEDERSPLINT 10 MM
020 811313-1101 1 SMZRENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
023 810622900 1 AFSTANDSRZR SPACER
DISTANZROHR
024 811625240 1 SPINDEL SV. SPINDLE WELDED
SPINDEL GSW
025 810634622 1 LYFTESTANG M20 X 1,5 LEVER M20 X 1,5 811214-4334 1
HUBSTANGE M20 X 1,5 811220-4326 1
026 812520-012X 2 ST@TTEHJUL 16X6,5-8 (6PR) SUPPORTWHEEL 16X6,5-8 (6PR) 811213-4224 1
STUTZRAD 16X6,5-8 (6PR) 811220-4326 1
027 810609280 1 RULLE ROLLER
ROLLE
028 810626910 10 TETNINGSRING PACKING RING
DICHTRING
029 813510-026X 1 AKSEL SHAFT
ACHSE
030 810609270 1 BOLT PIN 811251-1203 2
BOLZEN 20X426 2X 6 X410 811251-4206 2
031 812510-078X 2 AFSTANDSRING SPACER
DISTANZBUCHSE
032 811625120 10 RIVEARM V. SAMLET RAKE ARM
ZINKENTRAEGER LI KPL 47
033 813510-049X 10 LEJERGR BEARING TUBE
LAGERROHR
035 810625700 10 LASEBLIK SAFETY PLATE 811214-4334 1
SICHERUNGSBLECH 811220-4326 1

21

811242-9024



Fig. 4

22



R-0011/2

R 655 DS

Figure No 004

>=B065340171894 Hertil, Dazu

To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
265 810618240 2 DEKSEL WHEEL CAP
ABSCHLUSSKAPPE
321 810625850 1 RIVEARMSRZR TINE TUBE
ZINKENROHR
322 810649340 4 HOLDER SUPPORT 811214-4322 1
HALTER
323 810699780 4 DOBBELT RIVEFJEDER GRA DOUBLE TINES GREY
DOPPELZINKEN GRAU
324 810673360 4 M@TRIK, KONKAV CONCAVE NUT
KONKAVMUTTER
333 810464150 1 LZBERING TROLLEY 811214-4127 1
LAUFROLLE 811220-4321 1

23

811241-2406



Fig. 5

15; 16

4

14,

24



R-0011/2 R 655 DS Figure No 005 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
004 810632480 1 OPHENGSKONSOL SUSPENSION SUPPORT 811213-5422 2
AUFHAENGEKONSOLE 811220-5321 2
006 810632490 1 OPHENG SUSPENSION 811213-4322 8
AUFHANGUNG 811241-3403 8
007 811335-3201 2 LEJEBZSNING 30-25-40 BEARING BUSHING 30-25-40
LAGERBUCHSE 30-25-40
010 810464040 1 AXIAL KUGLELEJE AXIAL BALL BEARING
AXTAL-RILLENKUGELLAGER
011 810632730 1 DEL F. HANDTAG PIECE OF A HANDLE 811251-1203 1
TEIL F HANDGR. 811251-4206 1
012 810632740 1 HANDTAG HANDLE 811252-3102 1
HANDGRIFF
014 811251-8402 1 SPENDESTIFT 14-55 SPECIAL PIN 14-55
SPANNSTIFT 14-55
015 811251-5404 1 SPENDESTIFT 8-55 SPECIAL PIN 8-55
SPANNSTIFT 8-55
016 811251-3402 1 SPENDESTIFT 5-55 SPECIAL PIN 5-55
SPANNSTIFT 5-55
017 811254-4201 10 SIKRINGSSPLIT 10 MM SECURING PIN 10 MM
FEDERSPLINT 10 MM
020 811313-1101 1 SMZRENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
023 810622900 1 AFSTANDSRZR SPACER
DISTANZROHR
024 811625240 1 SPINDEL SV. SPINDLE WELDED
SPINDEL GSW
025 810634622 1 LYFTESTANG M20 X 1,5 LEVER M20 X 1,5 811214-4334 1
HUBSTANGE M20 X 1,5 811220-4326 1
026 812520-012X 2 ST@TTEHJUL 16X6,5-8 (6PR) SUPPORTWHEEL 16X6,5-8 (6PR) 811213-4224 1
STUTZRAD 16X6,5-8 (6PR) 811241-3509 1
027 810609280 1 RULLE ROLLER
ROLLE
028 810626910 10 TETNINGSRING PACKING RING
DICHTRING
029 813510-026X 1 AKSEL SHAFT
ACHSE
030 810609270 1 BOLT PIN 811251-1203 2
BOLZEN 20X426 2X 6 X410 811251-4206 2
031 812510-078X 2 AFSTANDSRING SPACER
DISTANZBUCHSE
033 813510-049X 10 LEJERGR BEARING TUBE
LAGERROHR
035 810625700 10 LASEBLIK SAFETY PLATE 811214-4334 1
SICHERUNGSBLECH 811220-4326 1
811242-9024 1
036 811625130 10 RIVEARM H. SAMLET RAKE ARM

ZINKENTRAEGER RE KPL 47

25



Fig. 5

15; 16

4

14,

26



R-0011/2 R 655 DS Figure No 005 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
265 810618240 2 DEKSEL WHEEL CAP
ABSCHLUSSKAPPE
333 810464150 1 LZBERING TROLLEY 811214-4127 1
LAUFROLLE 811220-4321 1
811241-2406 1
361 810625850 1 RIVEARMSRZR TINE TUBE
ZINKENROHR
362 810649340 4 HOLDER SUPPORT 811214-4322 1
HALTER
363 810699780 4 DOBBELT RIVEFJEDER GRA DOUBLE TINES GREY
DOPPELZINKEN GRAU
364 810673360 4 M@TRIK, KONKAV CONCAVE NUT

KONKAVMUTTER

27



Fig. 6

28



R-0011/2 R 655 DS Figure No 006 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
001 810632430 1 3-PUNKTOPHENG TOP FRAME
DREIPUNKTBOCK
002 810632670 2 RULLE ROLLER 811241-7202 1
ROLLE 811251-5305 1
003 810127330 1 BOLT HITCH PIN
STECKBOLZEN KPL
004 810632691 1 BOLT PIROT 811241-7906 2
BOLZEN 811251-5305 2
005 810632760 1 BESKYTTELSE PROTECTION 811214-2328 1
SCHUTZ 811220-2321 1
006 811432-2297 1 TREKFJEDER TENSION SPRING 811252-3102 1
ZUGFEDER
007 812520-179X 10 FJEDERSKERM TINE GUARD
ZINKENSCHUTZ
008 810608660 1 KEDE CHAIN
VIKTORKETTE KPL
009 812520-180X 1 SNAPLAS CATCH
VERRIEGELUNG
010 810647440 1 STOLPE SV PROP STAND
ABSTELLSTUETZE GSW
011 811433-0292 1 LASEFJEDER LOCKING SPRING
SPERRFEDER
012 810602140 1 FJEDERBOLT 12X80/95 SAFETY PIN

FEDERSTECKBOLZEN 12X80/95

29



Fig. 8

30



R-0011/2 R 655 DS Figure No 008 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
003 810632840 2 BESLAG FITTING 811213-3322 2
BESCHLAG 811220-3321 2
004 810632550 1 HOLDER TIL SKARSKERM SUPPORT FOR DEFLECTOR 811213-3322 2
HALTER F SCHWADBLECH 811220-3321 2
811241-2401 2
005 810632600 1 HOLDER SUPPORT 811213-3322 2
HALTER 811220-3321 2
006 810632810 1 HOLDER SUPPORT 811213-3322 2
HALTER 811220-3321 2
009 810632800 1 F@RINGSBOLT GUIDE BOLT 811252-3102 1
FUHRUNGSZAPFEN @12X80
010 810632940 1 TRYKFJEDER COMPRESSTION SPRING
DRUCKFEDER
011 810632790 2 BOLT @12X45 PIROT 811251-3204 2
ZAPFEN
013 810632560 1 HOLDER TIL SKARSKERM SUPPORT FOR DEFLECTOR 811213-3322 2
HALTER FUR SCHWADBLECH 811220-3321 2
811241-2401 2
014 810632830 1 HOLDER TIL SKARSKERM SUPPORT FOR DEFLECTOR
HALTER F SCHWADBLECH
015 811393-0111 2 GUMMIDUPSKO RUBBER TIP
GUMMISPITZE
016 811407620 4 PROP CONNECTOR
STOPFEN, LAMELLEN
017 810632820 1 RIVEDUG SWATH BOARD 811213-2222 6
SCHWADTUCH 811220-2321 6
811241-1202 6
811241-1503 6
018 811393-0109 6 PLAST-DUPSKO PLASTIC TIP
PLASTIKSPITZE
020 810632510 1 B@JLEOPHENG V. SUSPENSION BRACKET LEFT 811213-4324 2
BUGELAUFHANGUNG LI 811220-4321 2
021 810632500 1 B@JILEOPHENG H. SUSPENSION BRACKET RIGHT 811213-4324 2
BUGELAUFHANGUNG RE 811220-4321 2
024 810632590 2 B@JLEOPHENG INDER SUSPENSION BRACKET INSIDE 811214-3324 2
BUGELAUFHANGUNG IN 811220-3321 2
026 810632620 2 B@JILEOPHENG SUSPENSION BRACKET 811214-4322 1
BUGELAUFHANGUNG 811220-4321 1
811434-0113 2
027 810625450 2 FJEDERBOLT SAFETY PIN
FEDERSTECKBOLZEN 12X55/70
029 810632580 2 BESKYTTELSES B@JLE UDV. SAFETY FRAME OU. 811213-4422 1
SCHUTZBUGEL AU 811220-4321 1
811241-2202 1
811434-0113 2
030 810407060 8 U-SKRUE U-SCREW 811220-2321 2
BUEGELSCHRAUBE 811241-1202 2
031 810632570 2 BESKYTTELSES B@JLE SAFETY FRAME

SCHUTZBUGEL

31



Fig. 8

32



R-0011/2 R 655 DS Figure No 008 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
037 813520-002X 2 ROR PIPE 811214-4622 1
ROHR 811220-4321 1
038 81PR80-6604 2 SELVKLEBENDE ADVARSELSFOLIE SELF-ADHESIVE WARNING FOIL
SELBSTKLEBENDE WARNFOLIE
039 810661380 4 MELLEMLEGSPLADE INTERMEDIATE PLATE
ZWISCHENPLATTE
040 812520-183X 2 ADVARSELSSKILT WARNING SIGN 811215-2224 4
WARNTAFEL ROSTFREI 811220-2321 4
041 811311-8648 4 RZRHOLDER SUPPORT FOR TUBE
ROHRSCHELLE
042 811391-0506 2 REFLEX HVID REFLECTOR WHITE

RUCKSTRAHLER WEISS

33



Fig. 9

/N

XY /S
N/
(VA A

\

ANy
VAR

34



R-0011/2 R 655 DS Figure No 009 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
001 810632461 1 PAL H@JRE RATCHET RIGHT
SPERRKLINKE RE
002 810632470 1 PAL VENSTRE RATCHET LEFT
KLINKE LI
003 810632770 2 TAP GALV PIROT 811251-4203 2
ZAPFEN
004 810632680 2 EXCENTRIK ECCENTRIC RING 811214-5422 1
EXZENTERRING 811220-5321 1
005 811432-2299 2 TREKFJEDER TENSION SPRING
ZUGFEDER
006 812365-366X 2 PORCELENS@JE PORCELAIN EYE
PORZELAN OESE
007 812365-367X 2 B@JILESKRUE SCREW 811220-1323 2
SCHRAUBE 811241-1207 2
008 812365-404X 2 UNDERLAG INTERMEDIATE PLATE
ZWISCHENLAGE
009 810628900 2 TOV ROPE
SEIL D6X3000
010 810195140 1 HANDTAG LEVER
GRIFF
011 810632530 2 STYTTEFOD PROP STAND
ABSTELLSTUETZE
012 813224-089X 2 KEDE MED SPLIT CHAIN WITH PIN
KETTE MIT SPLINTE
013 811433-0292 2 LASEFJEDER LOCKING SPRING
SPERRFEDER
014 810632660 2 TAP @¢20X65 DIN 671 PIROT @20X65 DIN 671 811241-5301 2
ZAPFEN @20X65 811252-4102 2
015 810632650 2 TAP GALV PIROT 811241-5301 2
ZAPFEN 811251-3204 2
0le 811433-0298 2 LASEFJEDER LOCKING SPRING
SPERRFEDER

35



Fig. 10

18

11 12 13

17

11 12 13

14

36



R-0011/2 R 655 DS Figure No 010 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
001 810423391 1 T-STYKKE T-PIECE
T-STUTZEN
002 811317-0435 2 HYDRAULIKSLANGE L=1100 HYDRAULIC HOSE L=1100
HYDRAULIKSCHLAUCH L=1100
003 812010-394X 2 DYSE NOZZLE
DUSE
004 810486950 2 DREJEKABINET STIK ANGLE SWIVEL CONNECTOR
DROSSELF WINKELSCHW STUTZEN
010 810632750 1 HYDRAULIKR@ZR HYDRAULIC HOSE
HYDRAULIKROHR
011 811335-1104 2 NYLONITBZSNING 11-15-18 NYLONIT BUSHING11-15-18
NYLONITBUCHSE11-15-18
012 811311-8711 2 SKERERING UNION SLEEVES
KEILRING
013 811311-8701 2 OMLZBER SCREWED CAP
UEBERWURFMUTTER
014 811612900 1 HYDRAULIK SLANGE 8X1100 HYDRAULIC HOSE 8X1100
SCHLLEIT 8X1100
017 810480310 1 NIPPELMUFFE COUPLING CONNECTOR
KUPPLUNGSSTECKER
018 810205800 1 STOVHETTE DUST CAP
STAUBMUFFE

37



M

4N

./




R-0011/2 R 655 DS Figure No 012 >=B065340171894 Hertil, Dazu

To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty

001 810633081 2 CYLINDER
HUBZYLINDER

CYLINDER 811317-9270 1

39



(BOTH SIDES)

Fig. 14

12.09

12.08
11.06

11.04

11.01

le

2

4

h.v =3

11.02

11.03

A=
7 7~

12.06

40

12.06



R-0011/2 R 655 DS Figure No 014 >=B065340171894 Hertil, Dazu
To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty

000 813890-127X 1 KLISTERMERKER R 655 DS STICKERS R 655 DS
AUFKLEBER R 655 DS

003 81PR80-6604 2 SELVKLEBENDE ADVARSELSFOLIE SELF-ADHESIVE WARNING FOIL
SELBSTKLEBENDE WARNFOLIE

004 811400900 2 REFLEKS 31.5X70 GUL REAR REFLECT 31.5X70 YELLOW
RUECKSTRAHLER 31.5X70 GELB

005 811400920 2 REFLEKS 31.5X70 R@D REAR REFLECTOR 31.5X70 RED
RUECKSTRAHLER 31.5X70 ROT

006 810638460 2 KLISTERMERKE LEJERZR LABEL BEARING PIPE
AUFKLEBER LAGERROHR

007 81PR80-8537 1 R 655 DS MODEL NAVN V R 655 DS MODEL NAME LE
R 655 DS MODEL NAME LI

008 81PR80-8536 1 R 655 DS MODEL NAVN H R 655 DS MODEL NAME RI
R 655 DS MODEL NAME RE

009 81PR80-8534 1 Z 665 H MODEL NAVN V Z 665 H MODEL NAME L
Z 665 H MODEL NAME L

010 81PR80-8535 1 Z 665 H MODEL NAVN H Z 665 H MODEL NAME R
Z 665 H MODEL NAME R

011 811650220 1 SIKKERHEDSKLISTERMERKE STICKER SECURITY
AUFKLEBERBOGEN SICHERHEIT UNI

012 811604810 1 KLISTERMERKESET R 655 STICKERS SET R 655
AUFKLEBERSATZ R 655

013 81PR80-8205 1 JF-ORIGIN JF-ORIGIN
JF-ORIGIN

015 81PR80-6609 2 SIKKERHEDS KLISTERMAERKE SAFETY STICKER
SICHERHEITSHINWEIS

016 8287413244 2 ADVARSEL KLEMNINGSFARE WARNING PINCH POINT
WARNUNG KLEMMUNGSGEFAHR

017 81PR80-0537 1 ADVARSEL KLISTERMAERKE GUL YELLOW WARNING STICKER

WARNHINWEIS

41



11.03

12
-
7]
<
o)
<
0
a]
0
8
s
)
©
B
o
2
2
5
I
."--K
\ /’

-11.05 (NOT USED IN R 655 DS)

11

11.02

4

§

aeq deq |
m ¢ s‘c

| Ve ]
12.08

42 12.07 (NOT USED IN R 655 DS)

) - S—— E— - 4 [> = -
- i _.Ww anbyneipd "
; L y ;
| = omesn | uhg
. " ] P 1 _|.|.| ——— —— |.“...|.| I [ —
oo |
|||||||||||||||||||||| s |

o ———

)

12.09

ttwender-Schwader Sach-Nr: 1650220a

12.02J

I \ = | » a ,r Il
= m o

2|

4 3

Sl

Jyejabyosiant | IYHNSION

20\

._E_cn__,__ﬁ:.__u [ Jafueg
| | ieses00 5 0p enbsiy JUCLONY
yuaByssiong | IL2mIoN

V

12.01(Not used)

A\ AL\

|

|

|

|

|

|

|

|

| 3 1
|

|

|

|

| \_

| redys uny  jaebueg /
| | 4eseiap 5 ap anbsy juoguay -
|

P

|

|

|

|

|

|

|

|

J1LEY 659 H ) ANU A eaiyos| aNE. S0 Ky Iy

12.03
12.04 (NOT USED IN R 655 DS)



R-0011/2 R 655 DS Figure No 014 >=B065340171894 Hertil, Dazu
To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty

000 813890-127X 1 KLISTERMERKER R 655 DS STICKERS R 655 DS
AUFKLEBER R 655 DS

003 81PR80-6604 2 SELVKLEBENDE ADVARSELSFOLIE SELF-ADHESIVE WARNING FOIL
SELBSTKLEBENDE WARNFOLIE

004 811400900 2 REFLEKS 31.5X70 GUL REAR REFLECT 31.5X70 YELLOW
RUECKSTRAHLER 31.5X70 GELB

005 811400920 2 REFLEKS 31.5X70 R@D REAR REFLECTOR 31.5X70 RED
RUECKSTRAHLER 31.5X70 ROT

006 810638460 2 KLISTERMERKE LEJERZR LABEL BEARING PIPE
AUFKLEBER LAGERROHR

007 81PR80-8537 1 R 655 DS MODEL NAVN V R 655 DS MODEL NAME LE
R 655 DS MODEL NAME LI

008 81PR80-8536 1 R 655 DS MODEL NAVN H R 655 DS MODEL NAME RI
R 655 DS MODEL NAME RE

009 81PR80-8534 1 Z 665 H MODEL NAVN V Z 665 H MODEL NAME L
Z 665 H MODEL NAME L

010 81PR80-8535 1 Z 665 H MODEL NAVN H Z 665 H MODEL NAME R
Z 665 H MODEL NAME R

011 811650220 1 SIKKERHEDSKLISTERMERKE STICKER SECURITY
AUFKLEBERBOGEN SICHERHEIT UNI

012 811604810 1 KLISTERMERKESET R 655 STICKERS SET R 655
AUFKLEBERSATZ R 655

013 81PR80-8205 1 JF-ORIGIN JF-ORIGIN
JF-ORIGIN

015 81PR80-6609 2 SIKKERHEDS KLISTERMAERKE SAFETY STICKER
SICHERHEITSHINWEIS

016 8287413244 2 ADVARSEL KLEMNINGSFARE WARNING PINCH POINT
WARNUNG KLEMMUNGSGEFAHR

017 81PR80-0537 1 ADVARSEL KLISTERMAERKE GUL YELLOW WARNING STICKER

WARNHINWEIS

43



Fig. 30

44



R-0011/2 R 655 DS Figure No 030 >=B065340171894 Hertil, Dazu
To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
001 813520-167X 1 GEAR GEAR

GETRIEBE
002 811192-0112 1 OLIE, SHELL TELLUS T-68 OIL, SHELL TELLUS T-68

OEL, SHELL TELLUS T-68

45



Fig. 40

46



R-0011/2 R 655 DS Figure No 040 >=B065340171894 Hertil, Dazu
To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
000 811340-4203 1 KRAFTOVERFZRINGSAKSEL PTO SHAFT

GELENKWELLE
004 811501-0002 1 UDV.BESKYTTELSESR@GR 1000 MM OUTER PROTECTION 1000 MM

AUSSENSSCHUTZROHR 1000 MM

005 811501-0001 1 INDV.BESKYTTELSESRGR 1000 MM INNER PROTECTION 1000 MM
SCHUTZROHR 1000 MM

011 811340-9004 1 NAVGAFFEL HUB FORK
NABEGABEL

012 811341-9855 1 STJERNEKOBLING STAR COUPLING
STERNRATSCHE

021 811341-9151 2 KRYDS FOR KARDANLED CENTRE CROSS
KREUZGARNITUR

023 811341-9070 1 GAFFEL FORK
GABEL

025 811501-0101 1 PROFILRZR OOA 1000 MM PROFIL TUBE SIZE 00A 1000

MM

PROFILROHR GR.O0OA 1000 MM

026 811501-0102 1 PROFILRZR 0A 1000 MM PROFILE TUBE 0OA 1000 MM
PROFILROHR GR.0A 1000 MM

027 811341-9071 1 GAFFEL FORK
GABEL

47



Fig. 41

48



R-0011/2 R 655 DS Figure No 041 >=B065340171894 Hertil, Dazu
To this, A ceci

Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
000 810644860 1 KRAFTOVERFZRINGSAKSEL PTO SHAFT
GELENKWELLE

49



Fig. 80

Tilbehor - Zubehor - Accessories

50



R-0011/2 R 655 DS Figure No 080 >=B065340171894 Hertil, Dazu

To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty

000 814510-0005 1 4-HJUL TANDEMCHASSIS 4-WHEEL TANDEMCHASSIS
4-RAD TANDEMFAHRWERK

001 813510-078X 1 TANDEMSVINGER V. TANDEMLINKAGE LEFT 811213-5721 1
TANDEMSCHWINGE LI 811220-5122 2

811241-6906 4

002 813510-079X 1 TANDEMSVINGER H. TANDEMLINKAGE RIGHT 811213-5721 1
TANDEMSCHWINGE RE 811220-5122 2

811241-6906 4

006 812520-012X 2 STYTTEHJUL 16X6,5-8 (6PR) SUPPORTWHEEL 16X6,5-8 (6PR) 811213-4224 2
STUTZRAD 16X6,5-8 (6PR) 811241-3509 2

51



Fig. 81

Tilbehor - Zubehor - Accessories

52



R-0011/2 R 655 DS Figure No 081 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
000 814510-0006 1 3-HJULSTEL 3-WHEEL FRAME
DREIRADFAHRGESTELL
001 810630190 2 AFSTANDSROER DISTANCE TUBE 811214-3322 1
DISTANZROHR 811242-9020 1
002 810630200 2 B@SNING BUSH 811241-8909 1
BUCHSE 811241-8913 1
009 810639410 1 HJULHOLDER WHEEL HOLDER
RADHALTER GSW
010 812510-103X 1 SKIVE 33 X 45 X 2 WASHER 33 X 45 X 2
SCHEIBE 33 X 45 X 2
011 811313-1103 1 SM@RENIPPEL GREASE NIPPLE
SCHMIERNIPPEL
012 810606900 1 B@SNING BUSH
BUCHSE 32X36X58
013 811639240 1 RING RING 811251-4401 1
RING
015 810639390 1 BOLT @25X240 DIN 671 PIN @25X240 DIN 671 811251-5305 2
BOLZEN @25X240 DIN 671
019 812520-012X 1 STYTTEHJUL 16X6,5-8 (6PR) SUPPORTWHEEL 16X6,5-8
STUTZRAD 16X6,5-8 (6PR)
020 812510-171X 2 OPSPENDINGSBJSNING CLAMPING BUSH 811213-4224 1
AUFSPANNBUCHSE 811241-3509 1
811241-6604 2
021 812510-172X 2 AFSTANDSRZR DISTANCE TUBE 811241-6901 1
DISTANZROHR 811241-6902 1
811241-6903 1
025 810630501 1 HJULSTEL F. TRE HJUL AXLE TRIANGULAR 811213-5622 4
DREIRADACHSE GSW 811220-5222 4
811241-6906 2

53



Fig. 83

Tilbehor - Zubehor - Accessories

54



R-0011/2 R 655 DS Figure No 083 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
000 814500-0081 1 LYSSYSTEM LIGHTING SET
BELEUCHTUNGSSATZ
001 811391-1004 1 STIK M. KABEL PLUG W. CABLE
STECKER M. KABEL
002 813520-160X 1 BEREROR CARRYING TUBE
TRAGROHR
003 811214-5422 2 STALSKRUE M16-100 STEEL SCREW M16-100
STAHLSECHSKANTSCHRAUBE M16-100
004 811241-4502 4 SPENDESKIVE 17-30-3 STAL WASHER 17-30-3 STEEL
SCHEIBE 17-30-3 STAHL
005 811220-5321 2 NYLOC M@TRIK M16 NYLOC NUT M16
NYLOC MUTTER M16
006 810666950 2 ADVARSELSTAVLEKONSOL GRA WARNING SIGN HOLDER
WARNTAFELHALTER VO. GRAU
007 811214-3226 4 STALSKRUE M10-60 STEEL SCREW M10-60
STAHLSECHSKANTSCHRAUBE M10-60
008 811220-3321 4 NYLOC M@TRIK M10 NYLOC NUT M10
NYLOC MUTTER M10
009 811311-8648 4 RZRHOLDER SUPPORT FOR TUBE
ROHRSCHELLE
010 810661380 4 MELLEMLEGSPLADE INTERMEDIATE PLATE
ZWISCHENPLATTE
011 812520-183X 2 ADVARSELSSKILT WARNING SIGN
WARNTAFEL ROSTFREI
012 81PR80-6604 2 SELVKLEBENDE ADVARSELSFOLIE SELF-ADHESIVE WARNING FOIL
SELBSTKLEBENDE WARNFOLIE
013 811215-2224 8 BREDDESKRUE M8-25 CARRIAGE SCREW M8-25
FLACHRUNDSCHRAUBE M8-25
014 811220-2620 8 FLANGEM@TRIK M8 SLEEVE NUT M8
MUTTER MIT BUND M8
015 810464750 6 KABELBINDER CABLETIE
KABELBINDER
016 811391-1011 2 POSITIONSLYGTE POSITION LAMP 811216-1121 2
POSITIONSLEUCHTE 811220-1321 2
811241-1106 2
811391-1013 1
017 811391-1014 1 3-KAMMER LYGTE H@JRE 3 CH. LAMP RIGHT 811220-1322 2
3 K LEUCHTE RECHTE 811241-1405 2
018 811391-1015 1 3 KAMMER LYGTE VENSTRE 3 CH. LAMP LEFT 811220-1322 2
3K LEUCHTE LINKE 811241-1405 2
019 811391-0505 2 REFLEX R@D REFLECTOR RED

RUCKSTRAHLER ROT

55



Fig. 85

Tilbehor - Zubehor - Accessories

56



R-0011/2 R 655 DS Figure No 085 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
000 814500-0028 1 STABILISATOR STABILIZER
STABILISATOR
001 811602020 2 LASKE BRACKET
LASCHE
002 811602060 2 KLEMME CLIP
SCHELLE
003 811602050 2 B@SNING SLEEVE
HULSE
005 811602070 1 YDERR@R OUTER TUBE 811602040 2
AUSSENROHR
006 811602080 1 INDERRZR INNER TUBE 811602040 2
INNENROHR
008 811434-0115 20 TALL-FJEDER DISC-SPRING
TELLER-FEDER
009 811417960 2 TRYKFJEDER PRESSURE SPRING
DRUCKFEDER 5X30X41
012 811214-3426 2 STALSKRUE M10-120 STEEL SCREW M10-120
STAHLSECHSKANTSCHRAUBE M10-120
013 811241-2408 2 SPENDESKIVE 10,5-30-2,5 WASHER 10,5-30-2,5
SCHEIBE 10,5-30-2,5
014 811220-3321 2 NYLOC M@TRIK M10 NYLOC NUT M10

NYLOC MUTTER M10

57



Fig. 86

Tilbehor - Zubehor - Accessories

58



R-0011/2 R 655 DS Figure No 086 >=B065340171894 Hertil, Dazu
To this, A ceci
Position No Spare Part No Qty Beskrivelse Designation Acc Part No oty
000 814500-1014 1 REFLEKSSET REFLECTOR SET
RUCKSTRAHLER SATZ
001 810482690 2 REFLEKS REAR REFLECTOR
RUECKSTRAHLER RD 60
004 812520-322X 2 PLADE FOR REFLEKS PLATE FOR REFLECTOR 811213-5324 2
PLATTE FUR RUCKSTRAHLER 811220-5321 2
811241-4502 2
005 81PR80-6607 1 ADVARSELTAVLE WARNING SIGN
WARNTAFEL
006 81PR80-6608 1 ADVARSELTAVLE WARNINGSIGN
WARNTAFEL

59



Kongskilde Agriculture

www.kongskilde.com

(K)xonGcSKILDE

Moving agriculture ahead

©
)
o
]
~
S
;
)
o
n
n
©
o
o
o
<
S
=)
Qo
=3
©
oc
a






